

Any BMD with new low impact fracture

Page 1 of 4

Making Cancer History®

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

PRESENTATION EVALUATION TREATMENT 25-OH Vitamin D¹ normal ($\geq 30 \text{ ng/mL}$) and • Repeat BMD and 25-OH vitamin D¹ in 2 years and BMD normal (T-score \geq -1) and • Reinforce universal recommendations² no new low impact fracture • Ergocalciferol 50,000 IU once weekly for 8-12 weeks, then switch to over the counter vitamin D3 1,000-2,000 IU daily to maintain 25-OH vitamin D¹ level at 30-50 ng/mL or Pre-menopausal 25-OH Vitamin D¹ abnormal (< 30 ng/mL) • Over the counter vitamin D3 1,000-2,000 IU daily and women on: • Recheck 25-OH vitamin D¹, calcium, and albumin on the next visit and o Tamoxifen or • Reinforce universal recommendations² o GnRH agonists or • Baseline BMD o Aromatase inhibitors • 25-OH vitamin D and GnRH agonists • Inquiry of new • Reinforce universal recommendations² and • Post-menopausal osteoporotic BMD abnormal 3 (T-score < -1 to -2.4) • Repeat BMD and 25-OH vitamin D¹ every 1-2 years and women or men with fractures (low and any 25-OH vitamin D¹ level⁴ and • Consider medical therapy or referral to bone health specialist based on risk factors (assess hormone receptorimpact) no new low impact fracture by FRAX^{®5}) positive breast cancer on aromatase BMD abnormal 3 (T-score < -2.5) and inhibitors any 25-OH vitamin D¹ level⁴ and no new low impact fracture See Page 2

BMD = Bone Mineral Density
IU = International Units

GnRH = Gonadotropin-releasing hormone

¹ 25-hydroxyvitamin D, also know as 25-hydroxycholecalciferol, calcidiol or abbreviated as 25-OH Vitamin D, the main vitamin D metabolite circulating in plasma

² Universal recommendations:

[•] Elemental calcium 1,000 – 1,200 mg/day from all sources

[•] Avoid tobacco (see Tobacco Cessation Treatment algorithm)

[•] Vitamin D 800 − 1,000 IU/day

[•] Limit alcohol and caffeine

[•] Weight-bearing/muscle - strengthening exercises (see Physical Activity algorithm)

³ Abnormal BMD: osteopenia, T-score between -1.0 and -2.4; osteoporosis, T-score ≤ -2.5

⁴ If vitamin D level is < 30 ng/mL, replenish with supplementation prior to initiating medical therapy for osteoporosis. See Box A for recommendation on repletion.

⁵FRAX® - Fracture Risk Assessment Tool at www.shef.ac.uk/frax



Page 2 of 4

Making Cancer History®

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

EVALUATION TREATMENT

BMD abnormal¹
(T-score \leq -2.5) and any
25-OH vitamin D² level³
and no new low impact
fracture

- Refer to bone health specialist and
- Reinforce universal recommendations⁴
- The following medical therapies can be initiated as appropriate:
- Bisphosphonates⁵:
- Alendronate 70 mg PO weekly, or
- Risedronate 35 mg PO weekly or 150 mg PO monthly, or
- Ibandronate 150 mg PO monthly or 3 mg IV every 3 months, or
- Zoledronic acid 5 mg IV once a year (use institutional order set) or
- o Denosumab⁵ at 60 mg subcutaneously every 6 months (use institutional order set) or
- Anabolic therapies (teriparatide⁶ or abaloparatide⁶ or romosozumab⁷) can also be considered if the patient's T-score is < -3; should be considered and managed by the bone health specialist
- Repeat BMD and 25-OH vitamin D in 1 year
 - o If BMD stable (same T-score or improvement), continue with medical therapy and consider drug holiday after 5 years of therapy. (Caution denosumab should not be stopped without transitioning to another bisphosphonate as patients can experience rebound bone loss and subsequent fractures with abrupt cessation)
 - o If BMD abnormal, refer to bone health specialist

Any BMD with new ____low impact fracture

- Start universal recommendations⁴ and
- Refer to Bone Health Specialist
- Anabolic therapies (teriparatide⁶ or abaloparatide⁶ or romosozumab⁷) can be considered if the patient also suffers from low impact fracture or with T-score < -3. Should be considered and managed by the bone health specialist.

BMD = Bone Mineral Density

IU = International Units

- Elemental calcium 1,000 1,200 mg/day from all sources
- Avoid tobacco (see Tobacco Cessation Treatment algorithm)
- Vitamin D 800 1,000 IU/day
- Limit alcohol and caffeine
- Weight-bearing/muscle strengthening exercises (see Physical Activity algorithm)

The Manual Programmen

⁵ Due to the risk of osteonecrosis of the jaw, recommend baseline dental exam and continue with regular dental exams

⁶ Not on MD Anderson formulary; dispensed by specialty pharmacy

⁷ It is a monthly injection given in the provider's clinic or infusion center

¹ Abnormal BMD: osteopenia, T-score between -1.0 and -2.4; osteoporosis, T-score ≤ -2.5

² 25-hydroxyvitamin D, also know as 25-hydroxycholecalciferol, calcidiol or abbreviated as 25-OH Vitamin D, the main vitamin D metabolite circulating in plasma

³ If vitamin D level is < 30 ng/mL, replenish with supplementation prior to initiating medical therapy for osteoporosis. See Box A on Page 1 for recommendation on repletion.

⁴ Universal recommendations:



Page 3 of 4

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

SUGGESTED READINGS

- Black, D. M., Bauer, D. C., Schwartz, A. V., Cummings, S. R., & Rosen, C. J. (2012). Continuing bisphosphonate treatment for osteoporosis for whom and for how long? New England Journal of Medicine, 366(22), 2051-2053. doi:10.1056/NEJMp1202623
- Camacho, P. M., Petak, S. M., Binkley, N., Diab, D. L., Eldeiry, L. S., Farooki, A., ... Watts, N. B. (2020). American Association of Clinical Endocrinologists/American College of Endocrinology clinical practice guidelines for the diagnosis and treatment of postmenopausal osteoporosis 2020 update. *Endocrine Practice*, 26(Suppl 1), 1-46. doi:10.4158/GL-2020-0524SUPPL
- Centre for Metabolic Bone Diseases, University of Sheffield. (n.d.). FRAX® Fracture risk assessment tool. Calculation tool. Retrieved from https://www.sheffield.ac.uk/FRAX/tool.aspx
- Coleman, R. E., Wright, J., Houston, S., Agrawal, R., Purohit, O. P. K., Hayward, L., ... Marshall, H. (2012). Randomized trial of marker-directed versus standard schedule zoledronic acid for bone metastases from breast cancer. *Journal of Clinical Oncology*, 30(15_suppl), 511. doi:10.1200/jco.2012.30.15_suppl.511
- Eastell, R., Rosen, C. J., Black, D. M., Cheung, A. M., Murad, M. H., & Shoback, D. (2019). Pharmacological management of osteoporosis in postmenopausal women: An Endocrine Society clinical practice guideline. *The Journal of Clinical Endocrinology & Metabolism*, 104(5), 1595-1622. doi:10.1210/jc.2019-00221
- Gralow, J. R., Biermann, J. S., Farooki, A., Fornier, M. N., Gagel, R. F., Kumar, R., ... Van Poznak, C. (2013). NCCN task force report: Bone health in cancer care. *Journal of the National Comprehensive Cancer Network, 11*(suppl_3), S1-S51. doi:10.6004/jnccn.2013.0215
- LeBoff, M. S., Greenspan, S. L, Insogna, K. L, Lewiecki, E. M., Saag, K. G., Singer, A.J., & Siris, E. S. (2022). The clinician's guide to prevention and treatment of osteoporosis. Osteoporosis International. Osteoporosis International, 33(10), 2049-2102. doi:10.1007/s00198-021-05900-y
- National Comprehensive Cancer Network. (2024). Breast Cancer. (NCCN Guideline Version 2.2024). Retrieved from https://www.nccn.org/professionals/physician_gls/pdf/breast.pdf
- North American Menopause Society. (2021). Management of osteoporosis in postmenopausal women: The 2021 position statement of the North American Menopause Society. *Menopause*, 28(9), 973-997. doi:10.1097/GME.00000000001831
- The DIPART (Vitamin D Individual Patient Analysis of Randomized Trials) Group. (2010). Patient level pooled analysis of 68 500 patients from seven major vitamin D fracture trials in US and Europe. *BMJ*, 340(7738), b5463. doi:10.1136/bmj.b5463
- U.S. Preventive Services Task Force. (2018). Screening for osteoporosis to prevent fractures: US Preventive Services Task Force recommendation statement. *JAMA*, 319(24), 2521-2531. doi:10.1001/jama.2018.7498



Page 4 of 4

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

DEVELOPMENT CREDITS

This survivorship algorithm is based on majority expert opinion of the Breast Survivorship workgroup at the University of Texas MD Anderson Cancer Center. It was developed using a multidisciplinary approach that included input from the following:

Core Development Team Leads

Huifang Linda Lu, MD, PhD (Rheumatology) Jeena Varghese, MD (Endocrine Neoplasia & HD)

Workgroup Members

Therese Bevers, MD (Cancer Prevention)

Abenaa Brewster, MD (Cancer Prevention)

Olga N. Fleckenstein, BS

Theresa A. Guise, MD (Endocrine Neoplasia and HD)

Katherine Gilmore, MPH (Cancer Survivorship)

Gabriel N. Hortobagyi, MD (Breast Medical Oncology)

Johnny L. Rollins, MSN, APRN, ANP-C (Cancer Survivorship)

Eric A. Strom, MD (Breast Radiation Oncology)

^{*}Clinical Effectiveness Development Team